
AxqroHepHoe o6uqecreo
" O cxon rcxn fi snexrpoMerannyprn q ecxvtit xotu6t,rnar

HMeHH Anexqen Anexceeerva YrapoBa"
"Alexey Ugarov OEMK"

Cepru$u xar KaqecrBa (Cergeren ucrBo o. npueMoqHoM ucnutran ur)
Quality certificate (lnspection certificate)

lnspection certificate EN 10204 3.1

Jlhcr / Page 1

llkcloB I Pagei 2.

Metailoinvest
OEMI(

Ne 0845766 Or / Dated 25.10.22

f lpousa'oprarens / Producer
AxqIonepHoe o6qecreo'lOcxonucrri 3neifl'por,,rerarryprrauecxrai
KoM6uHar nuenn Arexcet Anerceeslva Vrapoea" 001 87895 "nlexey
Ugarov OEMK" 00187895
3095'15, Poccr1fi, Eenropo4cxar o6nacru, ropo4 Crapurfi Obxon,
npocnexr Arercen Yrapoaa, AoM 218, s4anue 2
Alexey Ugarov OEN4K, pr.Alexeya Ugarova 21812,309515
Belgorod region, Stary Oskol, Russia

Fpysononyvarenu / Consignee
AO 'METAIIIICEPBI/C''
Poccun 643
Russian Fed.

YTK / Quality control department
Tene+oH I Telephone: (4725) 37-59-4q

E_Tgjt:no.slrytilg@9gr1,tu_-_ _ ______L____
Crpana-npoirseogureru / Producer country POccricXan Oe4epaqlrn / RusSiarr FederatiOn
Crpana raanaveHyr i Country of dcs|jnatior"t Poccus / Russian Fed,

Brryg,*Tp." / Type of transport BaroH / Railway,e2l Tpancnopr / Transport Ne 53565099
KoHrpafi / Contract

MCC/OE-213660
.Or / Dated A. / S. Or / Dated Hau rouep 3aKa3a/no3qqhh /,,Alexey Ugarov OENIK,, order/position number
19.04.2022 612201 t28O

Ns nnaaxu / Heat nunrber 45208
Ne naprhr4 i Lot number 23

lvlaTepuan
Material

Ooptr.la us4ennn, pasMepbt, r\rM

Shapeof produetion, size, mm
YCI]OBilN NOCTABKh

Technical specification
Macca,T
Weight,t

BrlA ynaKoBKr,l

Package type
KOU-BO

Quantity
qBeTHaq MapKupoBKa

Color code

tc KP/Round I 30 o roGT 't 050-201 3 8.235 naqKa / bLrndle ne rpe6yercn / not
required

TexHHqecxele rpe6obaHhs / Technical requirements
l(nacc rpraustsl
Teep4ocrs 6 cocrotH!191 nocraaKr4
Bapuanr MexaHt,tqec(ux caoictg
ToqHocrb nooKarKr4
HA na coprinrexr'
Kaqecrao noBepxHocrh rpynna
Xuutrqecruir-cocras / Chemical composition

IV KIIACC
tol
M1
B1
rocT 2590-2006
2fn

Xtttvrr4,recrrfi cocrae / GhemicaI com oosition
Cl % CU % N %

0.14 0.02 001 0.004 0.001

- 
-Thn hcnbrraHr,lr; HahMeHoBaHue ucncrraFrtafi -E;. 

r43ri
Propedies Test type Unit of measure

Mexarilrtlecxue cBofCTBa - T
Meclranical properties Hardness as delivered

HB

flpe4er rexyvecrn Hr'xa, u u
N/m nr ^2Yield strength

N9 npo6br Nq gxa,rexu.n

Np specimen N9 value
Pe:ynsrar vcnsttatuk

Test result

01 192.

190
193

1

2

01

660

lVacrostructure Macrostiucture e'ra lua tion

Coo6ulernn 4ns norpe6r,rrern --:-nb?6 eb,nraen,a crarI
Additional inforntation Steet melting metlrod

Bapr,ranryna(oax!.l - 
. 

-bl- ' 
1------ 

-----" - '--'iiv:i
bacliage option

BpeMefrHoe conpoThBneHqe
Tensile stlcngth

H/xa rr,rrr,r 01
N/nrrn^2

OrHocrrensuoe yAnrlHenhe %01

Org ocrrert s xoe cylrieii tle
Reduction of area

Marpocrpyrrypa o6u1an oqerxa 
""rpocrpjmliJr- 

'-

23

4601%
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